

## TEST REPORT

(Electronic version)



VERIFICATION WEBSITE: www.gttc.net.cn VERIFICATION CODE: AVJB-6369-34

No: 190370510 ISSUE DATE: 2019-12-04

APPLICANT: SHANGHAI SHUOTE NONWOVENS CO., LTD

NO. 8399, TINGFENG ROAD, FENGJING INDUSTRIAL PARK, JINSHAN DISTRICT, SHANGHAI ADDRESS:

CHINA

APPLICANT PROVIDED SAMPLE DESCRIPTION:

ONE (1) PIECE OF FILLING MATERIAL (DUPONT SORONA INSULATION (DPH-2) 180g/m<sup>2</sup>)

COLOR: WHITE

INGREDIENTS OF FIBRE: 100%POLYESTER

SIZE: DPH-2 WEIGHT: 180g/m<sup>2</sup>

DATE RECEIVED/DATE TEST STARTED: 2019-11-30

CONCLUSION:

THERMAL RESISTANCE

NOTE: "M" -MEET THE STANDARD'S REQUIREMENT "F" -FAIL TO MEET THE STANDARD'S REQUIREMENT "---" -NO COMMENT

REMARK:

ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION). COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.

THE EXPERIMENT WAS CARRIED OUT AT No. 1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P. R. CHINA.

APPROVED BY:

Ming Fang ENGINEER

PAGE 1 OF 2

总部:广州市番禺区珠江路1号 花都实验室:广州市花都区狮岭镇旗岭河滨西路1号 电话:020-61994598/61994599

电话:020-37721161



## TEST REPORT

(Electronic version)

No:190370510

## THERMAL RESISTANCE

(GB/T 11048-2008, SWEATING HOT PLATE) (GB/T 11048-2008 MOD ISO 11092:1993) THERMAL RESISTANCE 0.546K • m²/W CLO 3.52clo

——End of Report——

PAGE 2 OF 2

**总部:** 广州市番禺区珠江路1号 电话:02 **花都实验室:** 广州市花都区狮岭镇旗岭河滨西路1号 电话:02